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issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its 
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exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced 
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this 
document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer 
only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only. 

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA  Phone: (631) 293-8944  Email: govmark.test.reports@sgs.com 
 

Client’s Identification: 

Style: Bodaq Interior Film. Composition: PVC film with acrylic glue on back. Color: As provided. Thickness: 0.25mm. Product End 

Use: Interior Finish. Special Instructions: Bodaq is a self adhesive product, remove paper back to apply to aluminum foil at client's 

request. 

 LE: 2023; V: 8/25 /tm                       Test Performed at SGS North America, Inc. North Sioux City Branch                  Report No.: RDSG250717-002 

 
Test Performed:  ASTM G 22 – Practice for Determining Resistance of Plastics to Bacteria 
 
Test Parameters: 
 
   Test Organism Mixture:    Pseudomonas aeruginosa ATCC 13388 
    Incubation Parameters:   21 days at 35-37˚C and 85% RH 
 
 
Results:   
 

Control Sample 

Growth No Growth 

 

 
Remarks:  None. 
 
 
Acceptance Criteria:  None cited. 
 
 
Conclusion:  Not applicable. 
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Signed for on behalf of SGS North America, Inc. 
AUTHORIZED SIGNATURE 
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